F600 115V PARTS LIST




Q301871
[2x 1407 LOHE]

2X 0301807
SEE PUME HOSE
OUTLET DETAL
1300083
{22.0° LONG]
FEh
\B
03-00771
0301463
r (. =
— '
") 1501443
- 1 (7.0 LONG)
N
03-00432 | -
05004 | SEE PUMIP DETAIL FOR PARTS LIST PAGE 12
SEE BASE GASKET DETAIL— p—
08-02041
ALGH EDGES OF
GASKET WITH BASE |
o
]
\ r
L
-
2% DO HOT
BLOCK 5LOTS

BASE GASKET DETAIL



PART NO. QTY DESCRIPTION
03-00091 2 SCREW - #10-24 X 3/8 SER HWH zP
03-00432 4 RIVET —3/16 X 1/4 STL/STL BLK
03-00771 1 PUSH MOUNT — NYLON TIE
03-01463 1 CABLE TIE — 6 NYLON
03-01807 1 CLAMP — HOSE 5/8 DIA SPRING ZP
03-01812 4 SCREW — M6 X 18MM SER HWH NYLOC XYP MATPOINT
03-01913 2 SCREW - #8 X 1/2 PH TRUSS SS
08-00303 1 FITTING — QUICK DISCONNECT INSERT 3/8 BARB
08-02039 1 COIL ASSY — EVAP/COND R410A LGR 6000Li
08-02041 1 BASE — GALV STL LGR 6000Li
08-02044 1 GASKET — CONDENSER BASE PVC PSA LGR 6000Li
08-02047 1 SHROUD - IMPELLER ABS BLK LGR 6000Li
08-02048S 1 ELECTRICAL BOX ASSY — 115V LGR 6000Li
13-00083 24" TUBING —3/8 ID X 5/8 OD BRAIDED PVC
15-01463 4” TUBE-1/2 1D X 3/4 OD PVC CLEAR
13-00053 03-00114—) }
WHEEL HUB ¥ 0302054 SCREW
THRU PLASTIC HOUSING
03-00114
03-00113
~— 2X 08-02058 STUB AXLE
DUST CAP -0 THRU PLASTIC HOUSING
= |
Q\/’T R =
STUB AXLE ASSEMBLY DETAIL (nTs)
PART NO. QTY DESCRIPTION
03-00113 2 NUT —5/8-11 UNC THIN ZP NYLOC
03-00114 4 WASHER —5/8 AN .63 ID X 1.187 OD X .06 SS
03-02054 4 SCREW — M6 X 1.0 X 25MM HWH NYLOC XYP MATPOINT (4 08-02058)
08-02058 2 AXLE ASSY —STUB .630D ZP STL
13-00053 2 WHEEL - 12 X 2 X 5/8 BORE GRY (DUST CAP COMES WITH WHEEL)




DE-01473

7 SEE ELECTRICAL ENCLOSURE DETAIL

I‘l- \. ,

" ' 'I Ly
‘ ‘l\; \l- ."‘\“
\ “\ < i
\"‘l '\,‘\‘,4“"?' ﬁ.- |

- iy
W 2

R T e
‘5?%‘1'_'/'“'

— s A
0802072 s
|
OE-02051 II
£3-02054 |
0500303 |
oz-ona0r—
PART NO. QTy DESCRIPTION
03-00204 7 RIVET - 3/16 X 5/8 TRI FOLD AL/AL
03-01807 1 CLAMP — HOSE 5/8 DIA SPRING ZP
03-01987 4 SCREW - #10 X 5/8 HIGH LOW PHP BLK
03-02054 2 SCREW — M6 X 1.0 X 25MM HWH NYLOC MATPOINT XYP BLK
07-01672 1 LABEL — WARNING (NOT CALLED OUT)
08-00303 1 FITTING — QUICK DISCONNECT INSERT 3/8 BARB
08-01493 1 HANDLE ASSY — EVOLUTION
08-02051 1 GRILL — OUTLET ABS BLK LGR 6000Li
08-02054-09S 1 BACK PANEL - POLYETHYLENE
08-02072 1 RING — DUCT ATTACHMENT ZP LGR 6000Li




03-02051

5565

_ / 08-02052

0/7-02303

03-00153

/03-00051

03-02053

ELECTRICAL ENCLOSURE DETAIL

PART NO. | QTY DESCRIPTION
02-01616 1 RECEPTACLE — INLET IEC 320 W/ MTG EARS
03-00051 2 NUT - #6-32 NYLOC THIN ZP
03-00153 2 SCREW - #6-32 X 1/2 PHP ZP
03-02051 4 SCREW - #6 X 1/2 HI LOW PHP ZP BLK
03-02053 4 SCREW — M5 X .08 X 25MM BH TORX ZP BLK
07-02303 1 LABEL — OPERATING INSTRUCTIONS DEHUS
S565 1 CONTROL PANEL ASSY — MEMBRANE TOUCH PAD CONTROL 115/230V DEHUS
08-02052 1 ENCLOSURE — ELECTRICAL BOX COVER ABS LGR 6000Li




02-021 62—
08-02047

03-00491 ———_

03-00050——._|

02-00246——._|

03-01480——_

/ 03-00126
2¥ 03-01583
3¥ 03-01583 K
03-00771
PART NO. QTy DESCRIPTION

02-00246 1 CAPACITOR — 35MFD 370 V
02-01732 1 CABLE ASSY — BLUE PATCH CAR SE 1FT
02-02162 1 SPEED CONTROLLER — 120V 50/60 HZ LGR 6000Li
03-00050 1 BUSHING - .390 ID X .562 OD X .406 SPLIT NYLON BLK
03-00126 1 BUSHING - .671 ID X .875 OD X .41 SPLIT NYLON BLK
03-00491 1 NUT - #10-24 NYLOC zP
03-00771 1 PUSH MOUNT — NYLON TIE
03-01482 2 RIVET —5/32 X 3/8 AL/AL BLK ANOD
03-01583 5 NUT - #8-32 W/ STAR WASHER ZP
08-02049 1 ELECTRICAL BOX — GALV STL LGR 6000Li




03-01482— 0201710 0201991 03-00173
A o

— |/ \ |

—_— ! L

i T [ |
I| _fr_ 1
r 1
. L]
o)
=
- 00 E
L [ -\‘ 6 0301453
=
o || ? o
— |\
|
L <
]
L |i J
POWER & COMPRESSO F.‘_I
SROUND STUD CIRCUIT BOARD, BLOWER

& PUMP GROUND 5TUD

PART NO. | QTY DESCRIPTION
02-01710 1 CAPACITOR — 6MFD 440V BOX W/MTG BRKT
03-00173 4 SCREW - #6-32 X 3/8 PHIL PH ZP
03-01463 2 CABEL TIE - 6 NYLON
03-01482 1 RIVET - 5/32 X 3/8 AL/AL BLK ANOD
08-01991 1 CIRCUIT BOARD ASSY — 115V HIGH VOLTAGE 2 SP




03-07463
1% THIS SIDE

03-01675

02-02152

4% 03-01463

08-02050

BLOWER ASSEMBLY DETAIL

PART NO. QTy DESCRIPTION
02-02152 1 BLOWER ASSY — MOTORIZED IMPELLER 115V 65W 1650 RPM 250MM
03-01463 5 CABLE TIE — 6 NYLON
03-01675 4 SCREW — M4 X 8MM PHP ZP
08-02050 1 BRACKET — MOTORIZED IMPELLER 250MM LGR 6000Li

08-02043
2X 03-01417
(1.00" WIDE X 3.25" LONG)
CONDENSATE TRAY DETAIL

PART NO. QTy DESCRIPTION

03-01617 2 GASKET — 2.0 X .125 EPDM PSA

08-02043

TRAY — CONDENSATE BASE ABS BLK LGR 6000Li




05-02053

03-01 4?4\(

0302051

\

0701570

PART NO. | QTY DESCRIPTION
03-00207 1 RIVET —3/16 X3/8 TRI FOLD AL/AL
03-01474 8 SCREW - #8 X 1/2 PHP ZP BLK
03-01547 1 WASHER — FLAT .203 ID X .734 OD X .06 THK ZP
07-01670 1 LABEL — BADGE
07-02290 1 LABEL — PRODUCT LGR 6000Li
08-02053S 1 COVER — POLYETHYLENE FISHER BLUE LGR 6000Li
08-02061 1 FILTER SHROUD — PC WR BLK LGR 6000Li
13-01897 1 STRAP ASSY — POWER CORD WITH G-HOOK




02-01614

07-01786
APPLY WARNING LABEL
NO MORE THAN 6.00 INCHES
FROM THE FACE OF THE
ATTACHMENT PLUG

POWER CORD DETAIL

PARTNO. | QTY DESCRIPTION
02-01614 1 POWER CORD ASSY — 14/3 SJIT NEMA 5-15P/IEC C13 25FT
07-01786 1 LABEL — WARNING POWER CORD

— 15-00195
e — 08-00302
03-00471—"
HOSE DETAIL

PARTNO. | QTY DESCRIPTION
03-00471 1 CLAMP — HOSE 3/8 DIA SPRING BLK
08-00302 1 FITTING — QUICK DISCONNECT BODY 1/4 BARB

15-00195 1 TUBE —1/4 1D X 3/8 OD X 40FT VINYL (SOLD ONLY IN 40FT ROLLS)




08-00242 (- 08-00244

08-02074

08-02073

/ 03-01336

03-00506

08-00784 \a— 08-00248
(41.0" LONG) =

115V COMPRESSOR ASSEMBLY

PART NO. | QTY DESCRIPTION
02-01622 1 CORD SET — COMPRESSOR (NOT SHOWN)
03-00506 3 WASHER -.375 USS .438 ID X 1.00 OD X .083 THK ZP
03-01336 3 BOLT — SHOULDER 5/16-18 X 3/8 X 1.25
08-00240 1 NUT — TERMINAL COVER HH
08-00241 1 WASHER — GASKET 7/32 ID X 9/16 OD RBR
08-00242 1 SPRING-1-1/16 OD X 1/2 H
08-00243 1 GASKET — TERMINAL CVR 2-5/16 X 3-9/16 X .036
08-00244 1 COVER —TERMINAL 3-1/4 X 2 X 1-5/8 PLASTIC
08-00248 3 GROMMET -.375 1D X 1.50 OD RBR BLACK
08-00784 41” INSULATION — CORK TAPE
08-02073 1 COMPRESSOR — ROTARY 115V 8500 BTU R410A PANASONIC
08-02074 1 COMPRESSOR OVERLOAD — 115V WITH WIRE LEAD LGR 6000Li




OE-00503

0501993
FITTIHG WITH CHECK VALWVE & O RING

O RING I 050

0301654

RCUTE FLOAT SWITCH CABLE
THROUGH SLOTTED OPEHING

T I
|
1 0a-02035

0802076
SEE COVER GASKET DETAIL

: 08-0206%
I SLIT LOCATION
! ADHESIVE SIDE DOWH )
[SEE CORD SEAL GASKET DETAIL)

DB-0Z0F0 :
08-02066
0201761
= i
; ! DE-D2056
PART NO. QTY DESCRIPTION

02-01761 1 SWITCH — SPLIT MAGNETIC FLOAT
03-01654 1 SCREW - #6 X 1/2 AB PHP SS
03-02050 4 SCREW - #6 X 3/4 SLT HWH SS
08-00303 1 FITTING — QUICK DISCONNECT INSERT 3/8 BARB
08-01993 1 FITTING — QUICK DISCONNECT BODY CONDENSATE PUMP
08-02055 1 COVER — TANK SUBMERSIBLE PUMP
08-02056 1 TANK — SUBMERSIBLE PUMP
08-02066 1 PUMP — SUBMERSIBLE 115V 1.3 GPM 5FT CORD
08-02069 1 GASKET — CORD SEAL EPDM PSA
08-02076 1 GASKET — PUMP COVER SEAL EPDM
08-02090 1 BRACKET — PUMP FLOAT SWITCH LGR 6000Li




"C" TERMINAL
OVERLOAD BLACK WIRE

OVERLOAD
PROTECTOR

08-02074 (115V)
"R" TERMINAL a
WHITE WIRE ?
\‘\;’h_--
5" TERMINAL .
BLACK WIRE RED WIRE

COMPRESSOR WIRING DETAIL

OVERFLOW SAFETY COMPRESSOR
SWITCH PUMP CORD SET CORD SET BLOWER CORD SET
RJ4S CABLELEAD [NOTINCLUDED) [NOT INCLUDED} [NOT INCLUDED) {NOT INCLUDED]
] = |I —
WHT
BLK
[—1
=
BLE (W7)
prerP——
E] LT e BLE (W) %
mw 3
e 3 et
B Gan
L
m "3
P — ¥ 3
—1. w
omwe | e .
(wij . | unE
e [ [0
Wiz > NEUTRAL
[ TP — SSEU p——
[ = ¥ L. LoLI RECEFTACLE
maNAT [
mava OO
T = GroUND
STUD
PCBA - HIGH VOLTAGE

WIRING SCHEMATIC 115V - LGR 46000Li



